AGENDA NO: C-2

MEETING DATE: May 10, 2016

Staff Report

TO: Honorable Mayor and City Council DATE: May 5, 2016
FROM: Mike Nunley, PE — Water Reclamation Facility (WRF) Program Manager

SUBJECT: Update on Potential Water Reclamation Facility Sites and Public Outreach
Efforts

RECOMMENDATION
Staff recommends Council receive this report and provide staff guidance for next steps. A number
of recommendations for consideration are included in the discussion section.

ALTERNATIVES
No alternatives are recommended.

FISCAL IMPACT
All current outreach efforts and studies are being performed under existing contracts and
authorizations. No additional expenditures are proposed as part of this report.

DISCUSSION
[...]
Morro Bay, City of. (September 2011; revised November 2011). Alternative Sites Evaluation, Phase 1 —
Rough Screening Analysis. Prepared by Dudek.

Morro Bay, City of. (November 2011). Alternative Sites Evaluation, Phase 2 — Fine Screening Analysis.
Prepared by Dudek.

Morro Bay, City of. General Plan and Local Coastal Plan.

Morro Bay North Embarcadero Waterfront Futures Group. (2007). Report to the Morro Bay City
Council, July 2007.

San Luis Obispo County. PermitView website. http://www.sloplanning.org/PermitViewMap/MapSearch
Siemens. (2013). water.siemens.com. Retrieved from water.siemens.com.
References for this study also include links to articles, newsletters, studies, and other documents

imbedded into many of the above documents, websites, and correspondence submitted through the
process.

City of Morro Bay
- 44 -



Report to City Council on Potential WRF Sites
New Water Reclamation Facility Project

Report Preparers

This report was jointly prepared by JFR Consulting and MKN & Associates. Persons and involved in the
preparation of this report and related supporting activities include:

John F. Rickenbach, AICP, JFR Consulting.
Michael K. Nunley, PE, MKN & Associates.
Eileen Shields, PE, MKN & Associates.
Rob Lepore, GSIP, MKN & Associates.

City of Morro Bay
- 45 -



Appendix A

Cost Estimate Assumptions



APPENDIX A — BASIS OF COST EVALUATION

mkn

WATER - WASTEWATER - REUSE

The WREF Site Report includes both relative construction cost opinions and operation & maintenance
cost ranges for developing a new Water Reclamation Facility the different sites, including a conceptual
20-year present value analysis. This Appendix discusses the approach for developing the conceptual
cost opinions presented in the Report.

Major project components were previously identified in the New Water Reclamation Facility Project
Final Options Report (JFR, January 10, 2014) to evaluate relative construction costs for the alternative
project sites. These cost components and assumptions were reviewed and updated for this study. An
additional cost component (an access bridge over Morro Creek) was added for the Madonna site, a site
that was not previously evaluated in the Options Report.

This evaluation does not identify the total costs for each alternative, but attempts to establish a
comparative framework for analysis of each site under consideration. The following table summarizes
the project components and estimated unit cost ranges developed for the evaluation. Descriptions of
the criteria used to develop these costs are included in the paragraphs below.

Project Component Unit Estimated Unit Cost Range
Low High
Sewer force main mile $1,350,000 $2,420,000
Raw Wastewater Lift Station each $1,830,000 $2,690,000
Earthwork allowance each $1,866,000 $3,110,000
Secondary treatment system each $6,460,000 $16,140,000
Supporting treatment plant each $5,600,000 $10,440,000
facilities (Paving, buildings, roads,
etc.)
Bridge (Madonna site only) each $1,800,000 $2,700,000
Disinfection system each $1,610,000 $3,230,000
Tertiary filtration each $2,150,000 $3,230,000
Solids handling facilities each $5,380,000 $10,760,000
Advanced treatment (RO & each $14,450,000
oxidation)
Recycled water storage each $810,000 $1,010,000
Recycled water pump station each $350,000 $700,000
Recycled water pipeline mile $1,080,000 $1,720,000
Treated effluent disposal pump each $350,000 $700,000
station
Treated effluent disposal pipeline | mile $1,080,000 $1,720,000
Notes:
1. Estimated unit cost range includes capital construction costs as defined in
the paragraphs below.

Cost Index — The Engineering New Record (ENR) Construction Cost Index (CCl) is the industry standard
measure of changes in the construction sector. It is commonly used to bring historical costs (bids and
estimates) to current estimates. The ENR CCI 20-city average for April 2016 of 10280 was used for this
report. For reference, the ENR CCl 20-city average used for the Options Report was 9552 for September
2013.

City of Morro Bay

-Al-



APPENDIX A — BASIS OF COST EVALUATION mhn

WATER - WASTEWATER - REUSE

Unit cost ranges — Construction costs are estimated based on the order-of-magnitude unit cost ranges
established herein. Unit cost estimates include materials, labor, equipment, contractor overhead and
profit, and mobilization costs, and represent the median price expected from a responsible bid. These
costs represent conceptual level estimates for probable construction costs with ranges reflecting the
anticipated accuracy of the estimate based on limited information such as basic design criteria, limited
process flow diagram, and list of major project components.

Sewer force main — The sewer force main must be sized to transport the pumped flow, assumed to be
the peak hour flow of six million gallons per day (MGD). Based on a design velocity of 5 fps, it is
estimated that the sewer force main will be 18-inches in diameter. For the purposes of this report, it is
assumed the pipeline will be AWWA C900 polyvinyl chloride (PVC) pressure pipe, installed at depths
ranging from 3 to 5 feet of cover. A per mile unit cost estimate was established and estimated lengths
were rounded to the nearest mile. The unit cost estimate assumes trenching in paved roadways, traffic
control, and asphalt paving. The unit costs from the Options Report were normalized using the ENR CCI.

Lift stations — Lift stations must be designed to meet the peak hour flow rate of 6 MGD (approximately
4,200 gpm). The pump size will be chosen based on the pumping head requirements for each site.
Pumping head requirements were estimated by projecting a pipeline route for the raw wastewater force
main between the existing wastewater treatment plant and the new WRF site, and summing the
resultant elevation head loss, friction head loss and minor losses. Required elevation head was
estimated using the maximum elevation along the potential force main route. Friction head loss and
minor losses assume an 18-inch diameter force main. The approximate lift station pump horse power
was estimated using the peak hour flow rate, estimated pumping head (total dynamic head) and a pump
efficiency of 70%. It is assumed three pumps will be required to effectively meet the range of flows and
provide redundancy. Construction cost estimates were derived from cost curve data presented in
Figure 29-3 of Pumping Station Design by Robert Sanks. Considered to be industry standard, these cost
curves were derived from historical construction costs. Cost estimates for this study were normalized
using the ENR CCl. The estimated cost within this range was chosen for each site based on the pumping
head requirement.

Earthwork allowance — The earthwork allowance is based on the estimated costs for earthwork at the
Righetti site (Site 16) and the Chevron/Toro Creek site (Site 5/15) in the Draft Alternative Sites
Evaluation Phase 2 - Fine Screening Analysis (Dudek, November 2011). The report estimated the project
at Righetti would require a significant amount of soils exported (90,000 CY) to create a lower site
elevation and allow for better visual screening from Highway 41. Earthwork at the Chevron/Toro Creek
site was estimated to be approximately balanced between cut and fill. An earthwork factor was
assigned to each site based on estimated relative earthwork amounts compared to the Righetti and
Chevron sites. Costs were normalized using the ENR CCI.

Secondary treatment system — The construction costs for the secondary treatment system assumes the
range of cost for an extended aeration activated sludge system as established in the draft Technical
Memorandum Analysis of Wastewater Alternatives. Estimated construction costs include primary and
secondary treatment systems only. These costs were normalized using the ENR CCI.

Supporting treatment plant facilities (paving, buildings, roads, etc.) — Additional facilities outside the
treatment systems will be required to for a full and functioning wastewater treatment plant. These

City of Morro Bay

-A2 -



APPENDIX A — BASIS OF COST EVALUATION mhn

WATER - WASTEWATER - REUSE

supporting treatment plant facilities include buildings to house mechanical and electrical equipment and
instrumentation and controls facilities, labs, offices, etc., roadways and paving, equalization basins, and
other common facilities. A construction cost estimate range was determined based on the support
facilities listed in the Draft Alternative Sites Evaluation Phase 1 - Rough Screenings Analysis (Dudek,
November 2011) for the two “alternative” sites (Site 5/15, Chevron, and Site 16, Righetti) included in the
analysis. Costs were normalized to April 2016 using the ENR CCI.

Bridge — This cost component only applies to the Madonna site, which requires a new bridge over Morro
Creek for site access. The existing bridge is located in an access easement shared with a neighboring
property and is subject to flooding during wet weather. It is assumed a new, dedicated bridge will be
required for the WRF. The construction cost range for the bridge was derived using State of California
Department of Transportation (CalTrans) Comparative Bridge Costs (January 2012), assuming a span of
150 feet and width of 32 feet. These costs were normalized using the ENR CCI. Cost factors for
additional project elements, including overhead, mobilization, approach slabs, slope stabilization,
environmental mitigation, and site work, were estimated using recent bid results for San Luis Obispo
County bridges.

Tertiary Filtration — It is assumed that the WRF will produce tertiary disinfected recycled water,
appropriate for unrestricted reuse applications, as defined by California Code of Regulations (CCR) Title
22. The construction cost range for tertiary filtration system assumes the range of cost for tertiary cloth
disk or sand depth filters as established in the draft Technical Memorandum Analysis of Wastewater
Alternatives. These costs were normalized using the ENR CCI.

Solids handling facilities — The construction cost range for the solids handling facilities are based on an
assumed treatment train for thickening, digestion, and dewatering as established in the draft Technical
Memorandum Analysis of Wastewater Alternatives. Estimated construction costs exclude sitework,
recurring, or disposal/reuse costs. These costs were normalized using the ENR CCI.

Advanced treatment (Microfiltration/Reverse Osmosis & advanced oxidation) system — The construction
cost estimate for the advanced treatment system is based on a unit cost estimate of $7.00 per gallon per
day of effluent treated from the Draft Water Recycling Feasibility Study (Dudek, March 2012). A mass
balance was performed to determine the size for the advanced treatment system assuming an influent
maximum month flow rate of 2.18 MGD and influent TDS concentration of 1106 mg/L (95" percentile
TDS measured between August 2011 and December 2011). A treatment goal effluent TDS concentration
of 300 mg/L was set based on the sensitivity of avocado trees to chloride concentrations (reported as
approximately 117 mg/L). The Draft Water Recycling Feasibility Study estimated the proportion of
chloride to TDS is about 36 percent. It is assumed that chloride is removed proportionally to TDS in the
RO process. Percent recoveries and TDS removal efficiencies area were assumed as in the Draft Water
Recycling Feasibility Study. This results in an influent flow to the advanced treatment system of 1332
gpm (1.92 MGD) and a waste brine stream of 368 gpm at 3,318 mg/L TDS, or 14,664 pounds per day.
The cost for brine disposal is not included in this cost estimate.

Recycled water facilities — It is assumed that the Water Recycling Facility will produce tertiary disinfected
recycled water from the full influent flow, appropriate for unrestricted reuse applications, as defined by
CCR Title 22. A more extensive market study may be required to assess the potential for full use of all
the water produced at the plant. A Draft Recycled Water Feasibility Study was produced in March 2012

City of Morro Bay

-A3-



APPENDIX A — BASIS OF COST EVALUATION mhn

WATER - WASTEWATER - REUSE

(Dudek) which analyzed the feasibility of a recycled water project for the combined Morro Bay and
Cayucos Sanitation District plant. Costs established in the study were based on the recycling facility
being installed at the existing WWTP location. The market assessment determined that the greatest
opportunity for a large-scale reuse program is for agricultural irrigation along Highway 41, with an
estimated average annual demand of 500 AFY (approximately 310 gpm on average). The project could
potentially reduce pumping of the Morro Valley Groundwater Basin. The study indicates the following
main challenges of such a project:

e Jurisdictional restrictions — most of the agricultural areas are outside the City’s service area, as
well as sphere of influence necessitating annexation of unincorporated County of San Luis
Obispo through LAFCO

e Sensitivity to salts, and in particular chloride concentrations would need to be addressed to
ensure avocado tree yield and tree health is not jeopardized

e Fail safe disposal would still necessitate ocean outfall during low demand periods

e Pricing recycled water to be competitive with readily available groundwater would require
substantial subsidies to be borne by the City and District.

Recycled water storage — This report assumes a steel day tank will be used as a buffer for the recycled
water pump station. A volume of 750,000 gallons (12 hours of storage on average) is estimated for the
purposes of this report, at a unit cost range of $1.10 to $1.35 per gallon.

Recycled water pump station — It is assumed that the recycled water pump station will be sized to
deliver a flow equivalent to the maximum month flow of 2.18 MGD (approximately 1,500 gpm).
Construction cost estimates were derived from cost curve data presented in Figure 29-7 of Pumping
Station Design by Robert Sanks. Considered to be industry standard, these cost curves were derived
from historical construction costs. Cost estimates for this study were normalized using the ENR CCI.

Recycled water pipeline - It is assumed that the recycled water pipeline will be sized to transport the
maximum month flow of 2.18 million gallons per day (MGD). Based on a design velocity of 5 fps, it is
estimated that the sewer force main will be 12-inches in diameter. For the purposes of this report, it is
assumed the pipeline will be AWWA C900 polyvinyl chloride (PVC) pressure pipe, installed at depths
ranging from 3 to 5 feet of cover. A per mile unit cost estimate was established and estimated lengths
were rounded to the nearest mile. The unit cost estimate assumes trenching in paved roadways, traffic
control, and asphalt paving. For the purposes of this study, the recycled water pipeline length was
estimated from the site under consideration to the assumed main recycled water pipeline: Highway 41
for the Morro Valley sites, or to the intersection of Highway 1 and Highway 41 for Tri-W and Chevron.
The unit costs that were developed for the Options Report using these assumptions were updated using
ENR CCl.

Treated effluent disposal facilities — A “fail-safe” effluent disposal location is required to handle wet
weather flows during parts of the year when irrigation is not feasible. Due to the uncertainty of
percolation capacity at each site, this study assumed a pump station and pipeline will be required to
transport treated effluent to the existing ocean outfall.

Treated effluent pump station — It is assumed that the treated effluent pump station will be sized to
routinely deliver a flow equivalent to the maximum month flow of 2.18 MGD (approximately 1,500 gpm)

City of Morro Bay

-A4-



APPENDIX A — BASIS OF COST EVALUATION mhn

WATER - WASTEWATER - REUSE

and will have additional pumps to convey the full peak hour flow for short periods of wet weather.

Construction cost estimates were derived from cost curve data presented in Figure 29-7 of Pumping